- TP-221
PRINTED N U.5.A.
1078

13 H.P. SHUTTLE

MFG. NO. 1690232

13 H.P, SHUTTLE/With 42" MOWER
MFG. NO. 1690233

13 H.P. SHUTTLE

MFG. NO. 1650015

42" ROTARY MOWER

MFG. NO, 1690252

48" ROTARY MOWER

MFG. NO. 1690021




Froduct ldentiticalon:

When ordering pants, keep your products serial number and manufacturer's number in mind. Variations may cccurin
& part between early and later mode! products, causing the product serial numberto be listed inthe partzdescription
whenegver thesa variations occour.

Record your .D. numbers here for quick, futura reference.

FProduct Mig. No. 8/N Mower Mig. No. S/N
Attention;

Standard toerques appear in 2 chart at the end of the manual, while important individual torgues are given on spacific
pars drawings.

CRITICAL and MAJOR notations point out important facts or instructions which relate to personal safety and proper

machine operation. Any CRITICAL notation which may appear in this bock, pinpeints characteristics which, if

net praperly followed, can create a safety hazard. Any MAJOR notation ﬂ which may appearin this book, marks

characteristics which, if not properly followed, may result in operating failurs, shortened product life, or greatly-
raduced guality of the unit.

For your convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit.

NOTE: Specifications may change whthout notice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simpliclly products will help the owner extend the life of his equipment,

QILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE  Touch-Up Paint keeps equipment In showrgom condition.
QILS & ADDITIVES,

Dautiers
Speclal Worm Gear (Rotfcul) Oil for use in alf tillers and | gpray Cans Quarts 12/Cin.

snowthrowers with worm gear auger drive. Required for
protection of brass gears and maling parts. Case 0112 Quarts, "Simplicity Orange - 103262 | 1685037 1685520 - Mixed
Part #1685104, Individual Guarts 1180B5. {12 cans/1685179) {6 Simp. Qrange,
& Whita)

Multl-Purposa Hydraulic/Transmlasion Oil for use in most
hydraulic applications, and hydrestatic and gear | *“Classic Crange - 1685558 1685580 1685562 - Mixed

transmissions, Specific Sfmplicity epplications: All hydre- {12 cangf 1685559} {6 Classic Crange,
static transmissions, all bevel gear cases, all Broadmaoor, B-White)
Landlord, Sovereign, 4004, 6000, 7000 transmissians {except - -
Peerdess Gear Transmissions). (Mot used in SunStar tractor | White 103045 1883032 1685562 - Mixed
transmission.) Case of 12 Quaris, Part #1685516, 2% Gallpn | (12 cans/1685178) .{Eﬁﬁrﬁﬂ}m Orange,
Inver, Part #16855 12
Contalner, Pa . 1685520 - Mixed
2-Cycle Englne O, a premium lubricant for all 2-cyele air- {6-5imp. Cranga,
cogled engines. Case of 12 Part #1585517. E-¥hita)
EAE SW 3] 5F/CD Cold Waather Engine Oll for use In all faur Black - 1685551 MA. MA.

cycle and diesel engines at 30° temp. and under. Case of 12 {12 Canz/16B5552)
Quarta, Part # 16855765,

. *For 1577 1hr sarly 1935 producis.
SAE 15Wad SF/CD Engine Ol for gas and diesel engines, **For products produced afler 12/1/85.

warm weather; see gngine manufacturer recommendations.
Case of 12 Quarts, Part #1695554.

Grease Gun Klt has 12" flexible hose to gat into tight spots Simplcity Designer Seat Covers are doubie stitched, easy

with ease. Kit contains: gun and 1-8 oz. tube of grease, Part car0 yinyl. Keeps new seats new, makes worn seats lock new.
#1B85510. Faor replacament tube, order Part # 103077

Pneumatizc Tire Seal, seals all leaks including bead leaks and * Small Caver for 4000, 5000,

punctures up to 3715 inch diameters. Prevents fiats ior tread & 6100 Tractors : 1665540
fife of tire. Awvatlable in following amounts. » Large Cover for 6200, 7000 &

Cage ol 12 - 71 Oz, Tubes 1685537 3000 Traciors 1605541
Case of 24 - 11 Oz. Tubes 1685525 :

5 Gallon Pall - 1685527 = SunSiar Seat Cover 1685577

Extend Equipment Life - Use Only Genulne Simplicity Parts



Bimplicity

Table of Contents

FRAME & FOOTREST GROUP .. e e e e e 2
WHEEL, AXLE & STEERING GROUP ... ... it e e i 4
ENGINE & DRIVE GROUP L. it e e e e B
SHUTTLE CONTROL & BRAKE GROUP .. ... .. e 10
PULLEY & PLANETARY GROUP . . e o e e 14
TRANSMISSION BRAKE, DRIVE & CLUTCH GROUP ...\ vt e 16
TRANSMISSION GROUP . . e e 20
P.T.G. CONTROL GROUP . e e e e e e i 22
PT.0.CONE CLUTCHGROUP . o e e 24
LIET LEVER & CABLE GROUP ... . i e e e e i 26
BEVEL GEAR & SIDEPLATEGROUP ... ... . e 25
DRAW BAR GROUP . e 30
REAR AXLE & DIFFERENTIAL GROUP ... .. . e e 32
ELECTRICAL GROUP .. e e e e 34
DA H BRI e e 36
HOOD & LIGHT GROUP ..o e e e e e 35
SEAT & DECK GROUP ..t e e e e 40
HOOD & LIGHT GROUP (Mfg No. 1880018} ... .. ... e e o 42
DECALS (Mig No. 1620018] .. ... ..o i e e 44
HOUSING & ARBOR GROUP 142 MOWET) ... oottt e e e e 46
COVER & BAIL GROUP {427 Mowerl . ...ooi it i e e e 43
HEIGHT ADJUSTING & ROLLER GROUP {427 MOWEE) .\ oot et e e 50
DEFLECTOR, STONE GUARD & ROCKER ARM GROUP (42" Mowerd  ..... ..o 02
HOUSING & ARBOR GROUP 48" Mower} .. ... oo 54
COVER & BAIL GROUP {48" Mawer]  ....... ..ot e 56
HEIGHT ADJUSTING & ROLLER GROUP (48" MOWRr) ..ot e e Lot
DEFLECTOR, STONE GUARD & ROCKER ARM GROUP (48" Mowerl ............... ... .. 60
STANDARD HARDWARE TORQUE SPECIFICATIONS ... ...\ oor e, Inside Back Cover



Group 9817135

Eimplicity

Frame & Footrest Group

PRSITION SHAFT ASSEMBLY 1653168 BY ALIGNING LEVER
ARM .25 TO THE AIGHT FAOM THE CENTER OF LIFT CASLE
PLILLEY BRACKET ON RIGHT HAND SIDE OF FRAME. SECURE

SHAFT ASSEMBLY IN PLACE WITH SET COLLARS 157624 AND
SETSCREWS 928709

POSITION LEVER ASSEMBLY {17}
TO ALIGMH WITH QUADRANT.
FILL SPACE IN HUS WITH 917642
WASHER AS RED. TIGHTEN SETSCREWS
TORAQUE 7O 3 {22) AFTER LiFT LEVER IS BOLTED
40-50 FT. LBS. TO LEVER ASSEMELY.

HYD.-(REFER TO 981334 FOR LIFT LEVER)

USE STANOARD HARDWARE 6 SP. & SHUT.-(REFER TO 581145 FOR LIFT LEVER}
TOROLE SPEC, NO_ 173209

UNLESS OTHERWISE NOTED.




Mfa No. 1690232 1690233 & 1680015

Frame & Footrest Group

Bimpliciry

Fef. Part
Mo, Ma, Oty Sariat No. Craecriptian
1 1654833 1 (OO0 1 REAR FRAME ASSEMELY
2 17127 1 (OO000L-{ 1 FQOT REST. R.H,
3 176628 1 {00000 H FOOT REST, LH.
4 S20552 & [COCHHN] -{ I BOLT, Carriage, 5M618 x 3/4
-] g21338 2 [CODEXH - I CAPSCHREW, Hex Hd_, 51618 x 3/4
G 9173%6 g (OO0 - ] LOCKWASHER, 5116
7 917372 G (000000 - } NUT, Hax, Full, 5116-18
] 930470 2 (CEHD0 -1 } MUT, Speed, Tian., 5/16-18
9 1857472 1 POUID0D-1 ]' FOOT PEDAL ASSEMELY
10 105419 2 1O0000)- } ELSHING
11 152300 1 1DO000)-{ } ARM, Pecal Foot
12 17378 1 (DOD003-{ 1 WASHER, 3/38
13 5165965 1 (DBO00}-L ] LOCKWASHER, 3/2
14 8165850 1 {0000 H MUT, Hax, Full, 3/8-16
15 157825 1 {00000 £ I FRONT LIFT LEVER ASSEMBLY
1& 1663168 1 {0000 { I LIFT SHAFT ASSEMALY
17 171583 1 {CHIGDO ) - 1 LIFT LEVER ASSEMBLY
18 170075 z (0000 - } EEARING, Lift Lever
19 157624 2 o000 } SET, Callar
20 SRE709 2 (D000} } GETSCREW, Cup Pr., Sf16-18 « 3/8
21 157652 4 1D0000)-4 } KEY
22 28734 2 (OG0D0)-{ } EETSCREW, Soc, Hd., SMBE-18x>1/4
23 921877 2 OO0} -| ] CAPSCREW. Hax Hd., 5f18-18 = 1-1/4
e 017256 2 {00000 4 i LOCKWASHER, 516
5 174052 1 {0000 { I BECAL. Glurch
28 1653876 1 (00000]-1{ I BEARING, Pivor
27 928727 2 (O] - ] CAPSCREW, Whiz, 3/B-16 x 1-1/4
2B Q23362 2 (00001 [} NUT, Flangs, 3/8-15 '
29 1212 4 (0001 } CAPSCREW, Hex Hd., 7716-14 x 1-1/2
20 515199 4 o000 } LOCKWASHER, 7/16
n 158595727 1 Q0000 I DECAL, Parking Brake
32 176821 1 FOCHOO0)- | ] DECAL, Shift Pattern
33 1531865 1 100000)- | I DECAL, Simplicity

T7g



Group 981171

implicity Wheel, Axle & Steering Group

HOTE: LISE STANDARD HARDWARE
TOROQUE SPFEC. MO 173209 UNLESS
OTHERWISE NOTED.



Mfg No. 1690232 1690233 & 1690015

Kimplicity

Wheel, Axle & Steering Group
Ref. Part o7
N, Mo, Qry. Sarial Na. Dascription
1 171276 a (DO -{ ] WHEEL & TIRE ASSEMELY
2 196035 2 { DO -{ } VALVESTEM & CAP
3 157480 2 (00O ] TIRE, 166850 x
dq 164247 2 DG 1 TUBE, 1566.50x 8B
5 171377 2 1GO000)-t 1 WHEEL ASSEMABLY
B 154393 4 [0 }-{ H CLIF. Bearing
7 171378 2 {00000) o } WHEEL,
] 154486 a (00000m-{ } CONE, Baaring
9 171375 4 (001 1 SPACER
10 170168 2 DOOC0)-| 1 SEAL
1 g021010 ] HOOO00)-; 1 COLLAR, Ser
12 92869 2 (D000} H SETSCREW, Sg_ Hd,, Cup Pt 5M16-18 x 515
12 164487 2 (OO0} H CAP, Hub
14 iM7ira 1 {00000} I SPIMDOLE ASSY, LH.
ig 102181 3 {00000 -{ ) WASHER
16 170308 i (000N - ] ARM, Sresring LLH.
17 157427 Z OO00C-{ t KEY, Squara
b} 928737 2 1GOOGT- 1 SETSCREW, SA6-18 x 1,2
18 157494 b [OQOG0T-{ H SPINDLE ASSY, R.H.
bt} BOgE10iZ 1 (0 CH} - ] WAEHER
21 157284 i {0G030)-{ ] RIMNG, Retafning, Wo. 75
22 H927469 1 (OO0GN-1 } CAPSCREW, Hex Hd,, 1/2.12 = 2-1/4
23 18431 z (O0000 -4 } WASHER, Plain, 152
24 157618 1 HOO000 -t 1 SPACER
25 930648 1 [OQO00}- I LOCKNUT, Mex, 1/213
26 913734 1 (00000} I NUT, Jam Hex, 1/213
27 160553 1 {00000 -{ ] FRONT AXLE ASSY
= 154289 4 (LN - } BUSHING
29 914687 3 {00000)-1 ] FITTING, Grease
30 157409 1 D000} ] TIE ROD ASSY
n 154177 2 (OO0} H SPACER
32 921210 2 {00000)] -{ I CAPSCHREW, Hex Hd. 3/8-16 x 1-1/4
33 170088 1 (OD00)- } PIMNIQN. Bevel
24 817578 2 (OO0 } WASHER, Plain, 3/8
a5 g23425 s (OO0 - 1 LOCKNUT, Hax, 3/8-16
36 171830 1 ik #le10) B ] LiNK, Orag
37 184272 2 (OO} 1 JOINT, Balt
a8 819262 2 {000} i NUT, Jam Hex, 1/2-20
39 930245 2 {3000 - 1 LOCKNUT, Hex, 1/2-20
40 171832 1 L0000 1 STEERING HOUSMHG ASSEMBLY
41 1704980 1 130000} ¥ HOUSING, Staering
42 170992 1 100000} ] BUSHING
a3 TS425E 2 (D000}t ] BEARING, Needia
a4 17339 1 {00000}-[ I STEERING ARM ASSEMBLY
a5 170887 1 {CHG00) -{ I GEAR, Bevel
dG 218430 1 (D000 -{ ] WASHER, Plain, 716
37 224058 1 {0001 ¥ LOCKNUT, Hex, 7/16-14
48 171020 1 LOD00)- I EHAFT, Steering
48 91224 1 {00000} 1 KEY, Woodmif, No, 6, 5/32 x 58

MOTE: PARTS REF. NO. 51-756 CONTINUED
OMN THE FOLLOWING PAGE.



s fmp’fﬂﬂy Whee!l, Axle & Steering Group

wre

Ref. Part
Mo, No. Oty. Serial No, Descriptinn
51 1602155 1 (OOCHMY-L 1 YE" RING
52 11N 1 HO0000}-{ 1 PLATE, Steering
53 SR0415 2 1000001 1 CAPSCRAEW, Hex Hd,, 3/8-16 x 1-1/4
B4 B2eF N 2 100004 I LOCKMNUT, 3/B-18
55 173430 2 {CCHOOTH-{ } WHEEL ORIVE
7.5 928734 1 (00000 1 SETSCAEW, 3o, Hd,, 53/16-18 x 1/4
57 1545364 1 {C000H-t I RIMG, Retaining
55 188223 3 LOOCH00T -4 I WASHER
55 16053437 1 OO000}-4 1 WHEEL, Steering
[l 21877 1 {00000 ! CAPSCHEW, Hex Hd., 5/#6-18 x 1-1/4
61 29001 1 {0000} I LOCKNUT, Flangs, 5/16-18
62 173431 2 100H0}- I WHEEL & TIRE ASSEMELY, 23-10.50x 12
53 157024 2 (OOCNM}- I TIREZ23-860 =12
54q 157602 2 1OO00}-4 I TUEE, 23-BE80 x 12
BS 172353 2 (0000} I STEM & VALVE CAP
56 1734340 2 1CO00a)-{ I WHEEL, Orive
67 8281100 in (QO000)-4 I BOLT, Hub
**R3a 173432 . 1D0000)-1 ! WHEEL & TIRE ASSEMELY 221050 x 12
=) 1606567 3 (DRC003-4 H TRE, 23196012
70 157633 2 (D00 ! TUBE, 23-10.50 % 12

*FOR 1650015 ONLY
TEOR 1680232 AND 1ES0233 ONLY

KROTE: PARTS REF. NO. 150 FOUND QN
PRECEDING PAGE



Group 981171

e N & P

WHEEL, AXLE & STEERING GROUP

Torque to 13 Ft. Lbs. Min, {2 Places).
230633 Nut — Torque to 20-60 Fr. Lbs. {2 Places).

Torque to 15-22 Ft. Lbs, (2 Places).

Timing marks on pinion 170988 and gear 170887 must be in line,
Do not brush gresse on tooth surfaces of gear and pinign,

Torque 16-21 Ft. Lbs.

Remove backlash in assembly by turning capscrew 917400 until backlash is
set and lock by tightening locknut 828731 against plate 171000.

Torque 2533 Ft. Lbs.

Torgue nut 930648 to 80-100 Ft. Lbs. Lock nutin place after torquing by
helding nut 930648 and tightening jam nut 913744 to 45.55 Ft. Lbs,

Axle assembly 1652104 must pivot freely after assembly. <I"|.IE|

Assembly items on front spindle in order |sted.

a. 171375 spacer

b. 170168 seal

154486 bearing

. Wheel & Tire Assembly (171483 for 10 H.P. & 171376 for 13 & 16 H.P.}

154486 bearing

171375 spacer <
c

8021010 Collar & 928641 setscrew — Torque setscrews to 9-70 Ft. Liys. Min.
. 154487 hub cap

Apply lithium grease to bearings 154486 at time of assembly. After assembly Gﬂ

TE mpan

is complete, bearings must rotate freely without end play.

Hold ball jeints when tightening jam nuts (2 Plages). M

NOTE: Adjust length of drag link assembly 1650571 by positioning end ball joints
so that front wheels wil be in the straight shead position when the steering gear arm
is positioned at approx. 19° as shown. The steering wheel mounting hole § is to be
parallel to fore and aft § of tractor.

MOTE: Tire pressure as received from vendor = 20 P51 Min. at time of assembly.

N. Use standard hardware torque Spec. No. 173209 uniess otherwise noted,

Apply grease to spindle bearings {2 Places).



Group 981186

Eimplicity Engine & Drive Shaft Group

NOTE: USE STANDARD RARDWARE
TORGUE SPEC. NO. 172202 UNLESS
OTHERWISE NOTED.



Mfg No. 1680232, 15690233 & 1690015

-
Eimplicity
Engine & Drive Shaft Group / o .
Rt Bars 10/78
Na. No. Oy, Serial Na. Description
1 1856482 1 (DT ! ELBOW & NIPPLE ASSY
2 154378 1 DT € | LOCENUT
3 170456 1 {00000)- ¥ MUFFLER, Exkaust
4 171880 1 {0000)-1 ] STRAP, Muffler
5 172081 1 TOU0Gm-{ ¥ CLAMP, Muftler
8 833685 1 fenali TR ! SCREW. Hex, Whizloek Flanae, 5/18-18 x 1-1/2
¥ 157085 1 (00000 H DECAL, Cautign
] SETHET 1 (D0 I NUT, Hex, 5/16-18
9 9215969 3 (0000 i CAPSCREW. Hex, Hd., 3/8-16 x 1-172
10 172485 1 100000} } CAPSCHEW, Hex Ho., /216 % 1-5/16
11 7378 4 {000a0]-1 } WASHER, 3/8
12 216965 12 (DO00-{ | LOCKWASHER, 38
13 916950 & 1ODC0a-{ } NUT, Hex, 3/8-16
14 172328 1 [ OO 1 SHAFT ASS8Y. Drive
15 173026 2 (0000} ¢ | COUPLING
16 1656397 2 (HOQon]- £ i SPALER
¥ 172264 1 (HH0D0)-{ I FLANGE, Drive Shaft
T8 157427 1 {000)-{ } KEY, Drive Shaft
18 S24824 1 0000 -{ 1 SETSCEEW. 37324 » 3/8
20 922130 z DOCHIHN- 1 CAPSCREW, Hex Hd,, 3/816 x 2-174
pea | 920415 6 OO KO | ! CAPSCREW, Hex Hd, 3/5-16 x T-1/4
b 157424 16 {00000 - I WASHER, Speclal
22 1 9, e I ENGIME, 12 H.P., Briggs & Stration
74 172707 1 {EH000a)-{ 1 FILM, Qil Lewe] Instruetions

A. Remove two head bolts, attach bracket No. 1656452 and torque head
polts to 190 in./Lbs.

B. When muffler is assembled onto engine, exhaust pipe must line up with
hels in side of hood.

€. Choke button to be pushed in on dash panel and choke lever on carburetor
to be in open position before tightening clamp bolt.

B. Tighten setscrew after drive shaft assembly has been secured to engine
flywhee! adaptor.

Use standard hardware torque Spec. No. 173209 uniess otherwise noted,

THROTTLE ADJUSTMENT
1. Place throttle lever an dash in ful} throttle position — up and foward against stop.
2. Install end of throttle controf cable wire into engine throttle control rod.
3. Raise engine throttle rod until lower adjusting nut is against stop.
4. Hold lower adjusting nut up against stop and secure cable clamp.

5. Move throttle control lever through full range and back to full throttle position
to check adjustment.,



fGroug 981327-

Eimpliciiy

Shuttle Control & Brake Group

— {173864, See Pulley
& Coptrol Group|

A _
1 -
13 fﬁ@ { {.”{,f”
N\

LE
- . e ..
@f R
- lﬂ\_'ills'-"
ﬁ NGTE: USE STANDARD HARDWARE )
o 2 TOROUE SPEC. NO. 173209 UNLESS
\2J OTHERWISE NOTED.

10



Mg No. 1680232, 1690233 & 1650015

liczify
Shuttle Control & Brake Group Sﬁ'ﬂp‘ il
Rt Part T0/78
No. Mo, Oty. Serial Mo. Description
1 171072 1 ouonn}-i } LEVER ASSY
2 108415 2 HIG000)-1 } BUSHING
3 171165 1 LO0000]-{ 1 KMNOE
4 164123 1 D000 I LINK
5 917378 1 (OO0t } WASHER, 3B
B S1698% 2 [OCOQ0)-t ] LOCKWASHER, 3/8
7 916950 4 [OaG0o0)-{ 1 MNUT, Hex, Full, 2816
a3 173876 1 [OQ000]-{ 1 ROD ASSY
g 1651167 1 {00004) - { 1 FIN
10 918447 s [0DC000-[ 1 PIM, Corter, 3/22 « 374
11 174855 1 {0000 1 DETENT, Brake
12 G23804 Z {OG00G)- | 1 SETSCREW, 1/3-20 x 3/8
13 175335 1 {00000 i GUIDE ASSY. Rod
14 930623 1 (OO0 -{ 1 MU, Hex, Lock, 3/8-24
15 105201 1 {001 i COLLAR, Bet
15 162065 1 {Ooom-{ I SPRING
17 1741065 1 {Q0D00)-{ I ROD AS5Y, Braks & Contral
18 8923362 5 (000N ] MNUFT, Hex, Lock, 5 t5-18
19 127037 a 000 00-{ } SFRING
20 16400 1 L0001 1 GUIDE ASSY, Rod
i 917372 3 {00000} -{ 1 MU, Hey, Fall, 5/16-1E
n 114652 1 100000)-¢ } LEVER ASSY, Brake
23 175290 1 (ORS00t } SFRING
24 1745854 1 [ocon) -t 1 PAD ASSY, Brake
% 201681 1 {00000) - ¢ | MUT, Hex, Jarm, 5/16-18
26 173722 1 (00000} ( 1 ROB. Brake
7 174708 1 L slels B 1 ®OD ASEY, Parking Brake
28 171984 ] {0000)- [ 1 ROD, End
2 172108 1 {OO00M-§ 1 LEVER, Parking Brake
30 028745 1 {30000- 1 CAPSCREW, Hex HA, 1/4-20 2 1-1/4
3t q30668 1 {G000m-{ 1 LOCKWASHER, Db, |, 174
a2 823328 1 {C000-{ 1 NUT, Hex, Lock, 1/4-20
23 17423 1 (00CH0N-{ 1 YT RELT
24 174383 1 (00000-{ H "W BELT
35 174394 1 100000)-{ 1 GUARD ASSY, Pulley
36 33060 3 1000 { ] SCREW, Taptite, SfTE-18 x 5/8
a7 174424 i (00001 ] GUARD ASSY, Bel
3B 922110 1 el L B } BOLT, Carriage. 3fB-16 x 3/4
29 D25557 1 (o0oDoI-¢ I SCREW. Tho. Forming, 1/4-20 x 7B
A0 171559 1 (OO0OCH-§ } ROD ASSY, Shift
41 830570 1 [QQo00)-{ 1 CAPSCREW, Hex Hd., 5/16-15 x 1-1/2
42 163180 1 [000D0-¢ 1 HAMDLE, Shift Aod
43 157020 1 (DOt 1 GUIDE ASSY, Shift Assy
44 933347 T {00090 ] CAPSCHEW, Hex Hd., 1/4-20 x 3/4
45 169684 1 {0005 1 LOCKWASHER, 5716
46 o1§622 1 (OO000)-{ 1 MUT, Hex, Lock, 5/1518
47 117522 1 (C0000)- ! SWITCH, interlook
48 Q30647 1 {0000H-{ 1 NUT, Pal

11



Eimplicily

H. _ADJUSTMENT PROCEDURE

1.
2

9,

10.

Set farward-reverse contral fever {itam 1) in neutral position.

Center notch of 174855 hrake detent {item 11} & pin on 174852 brake lever assy {item 22).
Tighter seiscrew.

Sat farward-reverse contral lever {item 1} in neutral pesition.

Adjust 174854 brake pad assy (item 24) to provide 1/8 inch tlezrance batween hrake pad &
sheave, tighten jam nut

Set forward-reverse control lever {item 1) in neutral position.

Pissh rod nuide assy {item 13} forward until slack is removed from forward drive belt.
Tighten setscrew.

Adjust set collar {item 15] to obtain 1/8 to 3/16 w@p between the rod guide {itern 13) and
set collar, when the forward-reverse control lever (item 1) is in the farward notch.

Set forward-reverse cantrol lever {item 1) in neutral position.

Remoave slack fram brake band {group 981327, item 31). Align pivot pin & hole in lever.
Install pivet & fasten with hairpin cotter.

Lubricate brake detent {item 11} with 173713 (Lithium No.2 } grease.

J.  Use Standard Hardware Torgue Spec. 173209 Unless Otherwise Moted.

12



Eimplicify

m o 0 W

BRAKE AND LEVER GRQUP — SHUTTLE

M
Tighten nut until guide 164094 is secure htu free to pivot. H‘:]
Tighten nut until bracket 175335 is secure hut free to pivet ": M

f
Tighten nut until rod 172722 is seucre but free to pivot. !\:I'ﬂ

Mut must be srug but free to pivat

CLUTCH FREE TRAVEL ADJUSTMENT f’:ﬂ
1. Rotate belt drive a minimum of 3 revaiutions.

2. Make sure cluteh pedal is relzased &cluteh is s far to the rear as it will go.
3. Adjust double nuts for .25 between nuts & rod guide & lack together.

PARKING BRAKE ADJUSTMENT

1. Laozan nut A",

Z  Rotate parking brake lever 172188 1o adjust parking brake. Turn lever one
caraplete turn when making adjustments,

3  Tolock parking brake, rotate lever up towards seat deck until lever is against
upper area of footrest.

4. After adiustmeant, parking brake must hold the vehicle in any direction when
parked on g 16.72 {30 percent} slope — {Ref. ANSI STD. B-71.1 - 1972 —
P, F. 18.3)

5  After parking hrake is propery adjusted, secure adjustment tightening nut A",

FOOT PFEDAL BRAKE ADJUSTMENT

Afier parking brake & clutch free travel adjustments have been completed, adjust foot
pedal brake as follows:

1. Lock parking brake.
2 Depress faot pedal unt! transmission drive belt clutch is fully engaged & hold.

3. Turn foot pedal adjustment nut “B" against the brake band to limit travel of {foot
pedal to the foot pedal position established in paragraph 2 above.

4.  Lock adjustment nut*'C” against adjustment nut *’'B” to secure brake adjustment
6. Check Brake —
1. Transmission drive belt ¢clutch msut be fully engaged befors service brake engages.

2 After adjustment, brake must stop tractor mation in both directions in a braking
distance of 2 feet for each M.P.H. of maxirnum vehicle velocity. This shatl be
aceomplished with a maximum force of 50 Ibs. applied to the brake foot pedal
{Ref. ANSI STD. B-71.1— 1972 P.F. 18.2).

3



Grogp 9813258

Bimplicity

FPulley & Planetary Group

APPLY 1663553
ANTI-SEIZE LUBRICANT

51 Control Group

BELT GLNDE 1738557 MUET BE
. INSTALLED ON INSIDE OF :DLER
{ LEVER ASSY 173BE1 AS SHOWMN.

TORQUE SPEC NO.173205 UNLESS

NOTE: USE STANDARD HARDWARE 47
OTHERWISE NOTED. M

14

See Transmision
Erake, Drive &



Mfg. No. 1690232, 1690233 & 1690015

Pullgy & Planetary Group

Kimpliciry

Ref. Part T78
Na. MNo. 2ty Sarial Na. Deseription
1 173783 1 ¢ODHIn)-{ 1 PULLEY, Half
2 85123 1 (OD000KE i KEY, Woodruff, Mg, 9
3 174570 1 [OG003- 1 BEARING, Thrust
4 174668 1 (GDO00-( H RACE, Inner
5 176255 1 10RO I PLHLLEY ASSY
5] 1180749 1 Lobooal-i ] SEAL
7 173794 i (OO0 ¢ ] PULLEY
B 174981 1 (A0 - I SEAL
q 175112 1 (CO000I-( I GEAR, Sun
10 177343 1 el 3 I BEARIMNG, MNeedle
1 176256 1 (OOCO0T-( 1 PLAMETARY ASSY
12 174025 4 (00C00)- } PIM, Pinion
12 174395 2 {0000 1 "0 RING
14 174404 2 (oonno)-t ¥ COVER, Differentiaf
15 174569 q [Gaooa)-{ ) BEARING, Sleave
16 174684 1 100000)-( } CARRIER SUB- AS5Y, Planetary
17 173789 1 [QOXI01-( } BEARING, Aang=
18 173795 1 {0aono)-( } CABRRLER, Planetary
12 176257 q {000 [ } FINIQN ASSY,. Panstmry
i 174567 2 {0C000)-{ | BEARING, Meedle
| 175710 1 {003 1 FINION, Panetary
2 9173256 4 {00000)-1 } LOCKWASHER, 5M&
23 g17322 12 {00000 { 1 MUT, Hex, Full, 5f16-18
- 21974 4 {00001 1 CAPSCAEW, Hex Hd., BME 18 x 2
i) 923300 - § QD 1 LOCKEWASHER., Internal, 5/16
28 174274 1 { D000 -{ 1 WASHER, Thrust
a7 175714 1 00N 1 GEAR, Sun
iz |05123 1 (0000084 1 KEY, Woodruff, Ma. 9
29 B2 33 1 1000004 1 MUT, Hex, Jam, Lock, 3f4-16
30 174584 1 (D00} -4 1 CAP. Hul
3 178381 1 (000001 -¢ I BEAKE BEAND ASSY
3z 1 LOOO00T-¢ I BAND, Braks
32 174383 1 (OD0TH-C } LIMING
34 H2E0Z1 G [GO00a)-§ 1 RIVET, Mo, 7 < 1/4
35 174385 1 [DO0001-( I ROD
a6 168172 1 (00Q000I-¢ } PIvOT
) 91 Ba47 4 (00000t } PIN, Cattar, 3/32 x 34
I8 174285 1 (00DI-L } ANCHOR, Erake
39 921210 1 {00001 1 CAPSCREW. Hex Hd., /8- 16 x 1
40 921960 3 {00D00m-t ¥ CAPSCHEW, Hex Hf , 3/81R x 1-1/2
4 017642 [+ Lalale ) ] WASZHER, 5/16
4z 915968 5 (03e00)-{ } LOCKWASHER, 3/8
43 173864 1 (00COm-4 [} LEVER 455y
dg 118092 z L0QDD0-[ ] BUSHING
45 174427 1 (D001 } LEVER
A6 tM3378 1 D0000)-{ } WASHER, 3/8
57 916850 3 {D0Q004-1 ] MUT, Hex, Full, 31816
45 174561 1 PO00a0)-{ ] FLULLEY
49 174402 i {ODa0-{ ] GUIDE, Belx
(=14 174870 i [OQCHIG-1 1 SPACER
a1 178557 1 [0 -{ 1 GUIDE, Belx
52 174353 1 (OO0 I FULLEY
53 9306740 1 (0DDO0)-{ 1 KEY
54 922133 1 [GO0Da]-{ ] MUT, Hex, Jam, Lock, 3/4-16
L5 173361 1 {00CDOR{ 1 LEVER ASSY, |dler
o6 1602155 1 (A00o0)-( ' "E" RING
o7 164088 1 100000)-[ ] LINE, Clutch
58 1744597 1 {Q0000)-1 ] PULLEY

MOTE: PACK 176256 PLANETARY ASSY WITH 4 QLINCES OF 173719 LITHIUM N 2 GREASE.

15



Group 881337

Bimplicily

Transmission Brake, Drive & Control Group

TENSION SPAING TO
) BE ASSEMBLED IN

LOWER HOLE.

NOTE: LUSE STANDARD HARDWARE
TORQUE SPEC. ND. 173200 UNLESS
OTHERWISE NOTED.

1B



Mifg Mo. 1690232 18580232 & 16900715

Transmission Brake, Drive & Controf Group

Eimplicity

Raf. Part
Ma. Mo Oy Sarial No. Enmicription
1 157282 1 (OG0 } ORUM, Broke
2 158196 2 LD } WASHER, Special
3 917378 1 {000 [ 1 WASHER, 38
4 18129 1 (ODO0)- 1 LOCKWASHER, 7116
5 H18213 1 (HO0GL{ ! MNUT, Hex, Full, 7f18-14
[ 171487 1 CHHO001-{ ! EAND ASSY. Brake
-7 1 (O0-{ [ BAND, Erake
g 154133 1 LOU0o)-{ 1 LIMING, Brake
g Q07166 4 (DO000)-{ i RIVET, Tubufar
10 164133 1 (0C000)-{ } BRACKET, Brake Band
1 921210 2 (ODDO0)-{ } CAPSCREW, Hex Hd. 3/8-16x 1
12 16065 2 {00001 { } LOCKWASHER, 3/2
13 915950 2 {0000 ¢ ) MLUT, Hex, Full, 37816
14 8235341 . (CHOOHH- | | CAPSCREW, Hex Md. 1/4-20 x 3/4
15 216864 2 L0eon)-{ ] LOCKWASHER, 1/4
16 G16622 z Q0G00)-{ 1 MNUT, Hex, Full, 1/4-20
17 174803 1 (ao00n!-{ } CLHP. Spring
18 174805 i (OGO H SPRING
io 172724 i (0D000)-{ I LEVER ASSY, Fivot

*HOTE: To Service Brake Band Ref. Na, 7. Order Ref. Na. 6 Brake Band Acsy,

17

10/78



Group BBI1321-

Sfmpffﬂffl’ Transmission Group




Mig. No. 1690232, 1690233 & 1690015

Transmission Group (70135) Eimplicity
7a
Raf. Part
L No. Qy. Sarial No. Descriptian
i 164226 1 (CO000] { ] COVER, Gear Case
2 108202 1 100000){ ¥ BEARIMNG, Ball
3 154257 1 1DG000)-{ ¥ BEARIMNG, MNeadis
a - 154285 1 (OGRO00-( } BEEARING, Needle
) 18421 1 (OO0 - } BEARING, Neadle
& 124637 i {00 1 ROLL FI ASSEMELY
7 157620 1 {0000 1 BEARIMNG, Meedla
2 1540654 1 (OO000] - 1 RIMG, Retaining
9 184234 1 GO000}-{ I GASKET, Gear Case
10 1653 ke (GO0 - I PLUG, Fipe, 54 Hd., /8
i 157514 1 (OO0 1 ] BEARING, Needle
12 174582 1 (OD000-{ } GEAR CASE ASSEMBLY
13 121084 2 (ODDT0-{ } SPACER, Diff.
14 154257 1 (OO0 - } BEARING, Needle
i5 1547258 1 {00001 } BEARING, Needie
15 154258 2 {00000} | BEARING, Neadre
17 Q18112 p {1000} 1 PIM, Spring, 38 % 1
18 157618 2 (CHI000G} | 1 SEAL, Dit
19 164251 1 $O0000)-{ i SUPPORT, Switch
0 021333 16 (00000)-{ I CAPSCREW, Hex Hd,, BME-18 x 1
21 917356 16 L Hu [y ¥ LOCKWASHER, 516
22 817231 2 (OO } SETSCREW, Soc. Hd., S5f16-12 x 1/2
23 154095 1 (EHOOOCH-{ } GEAR, Drive
24 154008 2 {050 1 KEY
25 154268 2 {00000)-{ 1 RING, Snap
28 164222 1 (00000} 1 TUBE & BUSHING ASSEMBLY
27 1540986 1 (D001 -{ H SPACER, Axle Tuhe
28 154062 1 (000a0) - ' PINIGN, 3ed Interm.
x 910224 2 (00000)- } KEY., Waodrnuff, Na. &
ao 164051 1 (00000 [ ¥ GEAR, Ird [nterm,
| 154266 z {00004 } RING, Retaining
32 154091 1 {OO0G0)-{ } SHAFT, 3rd Interm,
33 172978 4 (000G} 1 WASHER
34 172971 4 (00000} { 1 WASHER
35 154269 2 (D0oD0}-{ i SE&L
36 154130 2 VORI - I WYWASHER, Axle Tube
37 172977 2 (00000 - i WASHER, Axle Tube
38 154097 1 (00D00}-1 } WASHER, Axle Tube
39 154036 i {0 - ¥ SHAFT. 2nd Interm.
an 154088 1 {0GOD0)-{ 1 GEAR, 2nd Interm,
ER | 154257 1 (OO0 1 KEY
43 1E4052 1 {00000} 1 PINION, 2nd Interm.
43 154080 i P00 0] - ! SPACER
44 154079 1 (OO0 - i FINIORN, 15t Interm.
48 154080 1 [ OOHICHD -1 ] FINION, Driver 11
16 154081 i [OMOCH - } GEAR, Driver 1§
47 154082 1 {00000 } SPACER
48 TEA2E4 2 (00000} ] RINTG, Retaining
a3 154354 1 (00000} 1 KEY
=] 157200 1 IGDO00}-{ H SHAFT, 1%t Interm,

NOTE: PARTS REF, NQ. 5186 CONTINUED
ON THE FOLLOWING PAGE.

19



Limpliciiy

Transmission Group (7013S)

10/78

Bef. Part

Mo, MNa. Cry. Sarial No. Dmscription
51 174223 1 {D0000)-{ ) PINION, Rew. & 1Y

52 8061012 3 (D000} i WASHER

53 154253 1 {00000} } SEAL, Gl

&4 154078 1 {0000}-| ) GEAR, Drivan |

55 920161 t (OO0} } MNUT, Jam Hex, 5/16-18
58 1665525 i {00000} } HOL, Shife

A7 172241 1 (0000} ) BOLT CARRIAGE, Spechl
53 172779 1 (R0 } STEM, Shih

] 113134 1 (M0} ¥ RIMG, Retaining

G0 174234 1 (00000 - i GEAHR ASSY

61 164075 1 (00000} } PINION ASSEMELY 1 E 11
62 164294 1 (D000 } KEY

B3 173807 1 (DOQDOY-{ 1 SHAFT, Pulley

64 1664241 1 D000 - } WASHER

65 163452 1 (00000 -1 } WASHER

68 172981 1 D000 H WASHER

67 17252 1 DR H WASHER

68 154038 1 000 ] WASHER

[21] Q29277 1 (O0O00D-1 1 SCREW, Sat. 378-16 x 378
0 154538 1 Hels Lilg S| 1 ROLL PIN ASSY

ra | 1853120 2 (OROOAH)- | 1 BEARING, Nesdia

72 174583 1 L0000 i PLUG, Expansion

74 164059 Z {DCODa)-( ] FORK, Shift

74 1540687 1 (TR0} } SHAFT. Shifier

75 154068 1 {0G000)-( } SHAFT, Shifter, Hi-La
75 154323 z [OD000)-| ] SPRING

77 154582 2 (O] 1 | BALL, Shiftlock

78 8061048 2 {00000)-| ) RING, Ratgining

79 g14687 1 G000 H FITTING, Grease

NOTE: PARTS REF, NG. 1-50 FGUND ON

PRECEDING PAGE.

20



Bimplicity

TRANSMISSION GROUP

Grease inside of lips of all seals before instaflation. Install seals with springs
toward insida.

All fabric washers to be installed with groove facing inside of case and cover.

Apply Loctite and torque to 1823 Fr./bs.

Adjust carriage bolt te proper height so that safety switch will make contoct
when transmission is in neutral position,

Use Standard Hardware Torgue Spec. No. 173209 unless atherwise noted.

21



Group 9871152

Bimplicity £.T.0. Controi Group

AQJUST P.T.Q, INTERLOCK SWITCH 177522
TOMAKE CONTACT WHEN LEVER 1730217
IS RESTING AGALNST TOQP QF FRAME.

GENTER P.T.O. ADJLISTMENT
1. ADJUST PT.O. ADJUSTMEMNT HUT D™ LINTIL
FULLEY TRAVEL FROM ENGASED TQ DIS-

ENGAGED POSITION EQLMALS 12 INCHES.

B 2. SECURE ADJUSTMENT BY LOCKING NUTS
"D AND “E" TOSETHER.

. GHECK CLUTCH FOR PROPER DISENGAGEMENT.

L

L
il

NUT-E

13

13

HANDLE ASSEMELY MUST PIVOT

USE STANDARD HARDWARE
TORDUE SPEC, NG, TFR209 FREELY AFTER NUT IS TIGHTENED.

UMLESS OTHERWISE NOTED.

22



Mfg. No. 1690232, 1680233 & 1690015

- rJ
P.T.0. Control Group (70135) Bimplicity
i
10/78
Hef. FPar
No. MNo. CHy. Serial Na. Deacripton
1 172038 1 (D000 { } KNOB
2 174684 1 {000 -1 } HANDLE, Clutch P.T.0.
3 17388 1 {00 } LEVER
4 S30851 1 {000 } LOCKNUT, Hex, 3/3-15
5 173933 1 {0003 1 CONTROL ROD ASSEMELY
[ 174586 1 {00000 1 CAPSCREW, Special
¥ 175315 1 (CO000)-{ H SPRING
g 817372 2 0000} I MUT, Hex, Full, 516-18
24 173687 i (O00D0) - ] PULLEY
10 8237011 2 (0D00D)-{ I CAPSCREW, Hex Hd, 3/8-16 x 2
1 17020 1 [OQO00Y - } SPACER
12 172328 1 (RO } EPACER
13 916565 2 {Q0000I-( } LOCKWASHER, 3/8
14 917642 4 (000001 } WASHER, 516
15 816950 2 { RO ) -4 } MUT, Hax, Full, 3/8-16&
16 1657712 1 O0000}-§ 1 PULLEY
17 157081 1 D000} | SPACER
14 170288 1 WRO000}-t ! STOP, Belt
1= 167262 1 (OGD00) - i SPRING, Tension
0 154047 i (0D00)-{ i ROD, Tension
21 164155 1 {00000 ] HAMDLE ASSEMBLY
22 a3ansg 1 0O ) ¥ LOCKMNLUT, Hex, F/1E-14
a3 921332 1 (OO0 } CAFSCREW, Hex Hd.. 5/1E-18 x 314
24 S23262 1 (D000 - ¥ LOCKNUT, Hex, 5M16-18
25 177522 1 [QACIOb-{ } SWITCH, [ntedock
26 GEUEAT 1 {00000 | } MUT, Pat

23



Groug SRIZIE

sfmpffﬂffq P.T.0. Cone Clutch Groug

TORGUE TO

T IDFT.LBES. /

ASSEMBLE BEARSNG WITH 15
8 LOCKING GROOVE TOWARD :
PLLLEY AS SHOWN.

USE STANDARD HARDWARE
TORQUE SPEC. N0, 173209
UNLESS OTHERWISE NOTED,

24



Mig No. 1690232, 1690233 & 1690075

F.T.0. Cone Clutch Group

Eimplicty

10478

Rt Par:
Na, Ka, Oty Sarial Mo, Descrigtion
1 174862 1 FOGO00 - | CLUTCH PLATE ASSEMBLY
Z 1650304 1 (OG0 1 PULLEY
3 1650252 1 [OOCRH - H GUIDE, Spring
4 1650264 1 {00000} I GUIDE, Swring
5 1772 1 {0000} J SPRING
G 173857 1 (00000} ¥ DISC, Brake
7 920036 4 (00000 -{ ] CAPSCREW, Skt, Hd,, 1/4-29 x 5/8
& 172208 2 DOD00) [ } RING, Retaining
) 8061081 T 00000 } KEY
10 G133 1 HOBOO0 -4 } LOCKNUT, Flange, .T80-15
1 1650254 1 (DD0o)- | BEARMIG ASSEMBLY
1z 173N 2 (OO0 ] SPACER
13 1661450 z 1000001 ! SCREW, Thd. Farming
14 917358 2 {000 - 1 LOCKWASHER, 5716
15 11455 1 {00600} ] PIVOT ARM ASSEMBLY
16 157273 1 (K000 - ¥ STunD
17 012450 1 (000001 } PIM, Cotter, 3716 x 1-172
18 16500085 1 1000007 } BIVDT ASSEMBLY

25



Group 381140

Bimplicity

Lift Lever & Cahble Graup

@_/IE

% 20
T~ @/ 18
7] 7@/
19”@ %ﬂ:n
18 j

17

PRESSTHUMBEUTTON |4
ONTO LATCH AOD

23

AFTER ASSEMELY

QUADRANT WITHOUT
BINDING,

2. LATCH MUST OPERATE
FREELY AND ENGAGE

WITH ALL NOTCHES ON
QUADRANT.,

4. LIFT LEVER MUST HOT
INTERFERE WITH HOOD,

o
b
1. LIFT LEVER MUST ROTATE < &3
THROUGH FULL RANGE OF m:%

MOUNT OUADRANT ON
FRAME — ULE SLOTE T
CENTER CUADRANT
WITH LIFT SHAFT.

USE 51D HAADWARE TORUUE SPEC NGO,
173209 UNLESS OTHERWISE NOTED

26



Mfg. No. 1690232, 1690233 & 1690015

Lift Lever & Cable Group

Bimplicily

078

Raf, Parz
No. Me, Gy, Sarial Nn, Dascription
1 1651380 1 (OO0 }-£ ] LIFT LEVER ASSEMELY
2 173033 1 (OO0t } LATCH, Lift Lever
3 981391 1 (00000} ¥ PiM, Speing 3f8» 1-1/4
4 15851197 1 (0000} - } RQD, Latch
5 1650157 1 (D0000) { 1 BUTTON
6 1650155 1 1DOG00) - 1 SPRING
7 156209 1 {DOC00) { 1 GRIF
a 923430 2 OCO00]-{ ! CAFSCREW, Hex Hd,, 3/8-16 x 1
9 21 ES65 4 (OO 1 LOCKWASHER, 3/8
10 171599 1 (ODO0G)-( 1 QUADRANT
1 17642 2 (OO0 1 WASHER, 5/18
12 3215966 1 (OO0 1 CAPSCREW, Hex Hd., 3/2-16 = /4
13 2159540 2 (000001 H NUT, Hex, Fall, Z/2-16
14 153058 3 OO0 1 PEMN
15 212196 3 (0 CHOHO00 -1 I CLIP, Spring
16 172725 1 1000009 H PULLEY
17 157081 1 (0DO0D0}-§ I SFACER
18 174723 s {00000)- H GUARE, Cahke
19 108418 1 {00000 1 SCREW
20 3 i (00000 } LOCKKUT, Hex,Jgm, 3/8-16
21 174035 1 {DQ000H-{ } LIFT CABLE ASSY
22 216231 1 (0000 ] PIN, Cattar, 322 x 7/8
1 178316 1 HO00000 ] FILM, Lift Lever

21



Group SBI3Z5

Implic
5 / L ”y Bevel Gear & Side Plate Group

28

TOROUE TG
27 FT. LB5.
ASSEMBLE WASHERS WITH

CONCAVE ZIDE TOWARD
READ OF SCREW. 13

GEARWITE ICENTIFICATICN
SHOULOER TO BE PLACED
ON OUTPUT SHAFT.

24

APPLY GENERAL PURPOSE

GREASE TO SPACER 1663111 '

INSIDE GREASE SEAL BURING

ASSEMBLY. @
1

GREASE SEAL LIPS
BEFORE INSTALLATION.

GREASE LIP OF SEAL BEFORE INSTALLATION,
PRESS IN OtL SEAL TO HOLD BEARING
AGAINST SHOULDER IN EEVEL GEAR HOUSING.
LFEE SHIMS AS REQINRED TC FILL SPACE
BETWEEN SEAL AND ZIDE PLATE.

USE STANDARD HARDWARE
TORQUE SFEC, ND. 173209
UNLESS OTHERWISE NOTED.

28



Mfg. No. 1690232, 1690233 & 16090015

- -
Bevel Gear & Side Plate Group 5 np hﬂ!’y
Rt Part 10/78
Na. Na. hy, Sarial Na. Description
1 171797 1 100000 - ] HOUSING, Bevet Gear
2 1tEN7 2 (C00000-{ 1 SEAL, Ol
| 154274 2 GQOOH-| ! HEARMG, Meedie
4 172750 1 L Eulwul R H SHAFT, Driver
5 172206 2 [QODCH)-¢ [ RING, Retaining
1] 172753 1 {0000)-{ } WASHER
7 172255 2 (00000} ) BEARING, Ball
g 154030 i Q0000 - 1 PLATE, Bearing Clamp
o 17366 i Q000a1.{ 1 LOCKWASHER, 5116
10 BE5205 1 (OO000) - 1 CAPSCREW, Hex Hd., 5618 x 5/8
11 1727532 1 [OO00KH-{ H GEAR, Beval Driver
12 177648 2 {00 -4 i WAZHER
13 Q05122 2 (30000)-¢ | BEY, Woodrufl, No. 9
14 154281 1 TCO000]-{ b CAPSCHEW, Hex Hd.. 5/16-18 x 2/4
=15 1 | OO { } SHAET, Oriven
16 171796 i O] } GEAR, Bevel Driven
17 020877 2 H00000) { ¥ CAPSCREW, Hex Hd, 7116-14 x 1-1/4
18 1662111 1 (OC000)-{ 1 BPACER, Jil Seal
19 1685085 1 10000 1 SEAL, Qil
20 171791 1 il H SHIM
= 1717590 5 {0000 H SHIM
s 171 702 1 IR0 } SPACER
3 178108 1 {00DO- ¢ ¥ PLUG ASSY
24 154232 1 {0000m)-t I GASKET
25 178104 1 (O00) - b COVER
25 5950526 & (0G0 } CAPSCREW, Hex, 17420 » 5/
a7 o065 1 Q00-{ ¥ PLUGS, Pipe
P 174829 1 1OCD00)-| 1 PLATE ASSY, Side. L.H.
-t 1G0EE00 i (O0000)-{ 1 PLATE AS5Y, Side. R.H,
30 S15190 12 (00000 - ! LOCKWASHER, 716
n 920676 10 (DD ) CAPSCREW, Hex Hd,, 715814 x 1
iz 522133 1 {0000 I LOCKMNUT, Hex, Jam, 3/4-16

*FOR SERVICE ORDEH KIT NC., 1685054,

29



Group B81324

Limplicity

AFPLY 1665286 SEAL TO
THREADS WHEN INSTALLING
CAPSCREW 1N GEAR CASE £COYER.

Do 9D

USE STANDARD HARDWARE
TOROQUE SFEC. MO, 173209
UNLESS OTHERWISE NOTED.

ft

30

Draw Bar Group

@
<

/PI*

1
&
4
3

&
£
&)
o
a
&




Mfg. No. 1690232 1690223 & 1690015

Draw Bar Group (70135 Rimplicity
T1-76
Haf_ Fary
HMn, Mo Cry. Sertat b, Deseription
1 16304 1 (11,1301 1 L.H, aBM ASSEMBLY
2 164284 1 [T ] RH. ARM ASSEMELY
3 92066 4 [0 - 1 CAPECREW, Hex Hd., 71614 x 1
4 9181349 ] (OIS -4 1 LOCKWASHER, 7/16
] 154202 1 [O0RM -4 ] DRAWBAR ASSEMBLY
5 570 1 {D0HMI-L 1 BAR, Pulf, LH.
7 154203 1 {00030 3.t 1 BAR, Draw, AH.H,
| 1605759 1 {00QO-t 1 IPACER
=} gz 1 {003 -¢ 1 CAPZCREW, Hex Hd., 711613 x 1-1/2
10 913420 4 [ialale 4] N 1 WASHER, 716
11 918213 2 100K 1 NUT, Hex, 7/16-14
17 D23027 1 [Lalal e R ] CAPSCHEW, Hex Hd, 7/16-14 « 1-3/a
i3 9351109 1 [ORM-8 1 CAPECREW, Hex Hd., 7116-14 x 2114

)



Group 981316-

simpffcffq ; Rear Axile & Differential Group

NOTE: REFERENCE NUMBERS 11 AN 20
MUST BE REPLACED IN FAIRS

Jwl

TORQUE TO

Pinionz Mozt Be

vl

TORQUE TO
23 FT./LBS.

TORQUE TQ
Ti-21 FT. LBS.

4

TOROQUE TO
17-21 FT. LB5.

NGTE: 15E STANDARD HARDWARE
TORQUE SFEC. NO. 173208 UNLESS
B . OTHERWISE NGTED,

32



Mfg. No. 1680232 1690233 & 1690015

Rear Axfe & Differential Group (70135)

Limplicity

17-76

RaF. Part
Me e, Qty, Serial No. Dascription
1 77300 1 000001 -{ ] REAR AXLE ASSEMBEY
2 105050 1 {DROD0 - ' WASHER
3 154065 2 10DD0DI-1 ] COLLAR, Set
4 928709 4 100000} | SETSCREW, $9. Hd_, 5F16-18 = 3/
5 175945 i 100000 - H R.H.WHEEL HURE ASSEMBELY
B 153068 2 10D0ant- H BEARING
? 91501 1 {00000} 1 FITTING, Grease
3 16417 1 {G00onk-( 1 CARRIER, Diff.
9 15410 2 100000 - 1 KEY, Drive
{1} 171515 z [aooan-£ i WASHER, Axle
it 171E53 1 [O00Qak 1 COVER, Oitf.
12 177044 1 [Oooooh- 1 GEAR, OlF.
13 23067 2 [OOQIb-( 1 KEY, Hi Prop, 114 5 3fa
13 154251 1 [Oooaah-¢ 1 RIMGS, Fetaining
15 154227 1 [aacHIg-; 1 WASHER, Axle
16 158579 2 [0 L 1 PIM TN, DT
17 11083 g [oaoac - 1 SPINDLE, DNl Pinion
5 162085 & (000 - 1. SFRING
i3 171517 2 [Q0daa-t 1 A NG, Spacer
20 171854 3 (00 - 1 COVER, DnfI,
21 921572 g [Qaoaai-t 1 CAPSCREW, Hex Hd., 3/B-16 = 2-1/2
2 923423 B [HOCaCH-{ 1 MUT, Hex, 3/8-16
23 an7IZ2? 5 [Llalsa wERY I CAPSCRAEW, Hex, 1/4-20 x 5/2
Pt 015064 & lafalaln 4 7R 1 LOCKWASHER, 1/4
5 16622 g [0 1 1 MUT, Hex, 1/4.14
! 121190 1 [0 1 SEAL, Cover

33



Group 9871135

Eimplicity

Electrical Group

ETARTER-GENERATOR BELT
ADJUSTMENT 50-80 LBS.
READING DN GALUGE.

HOTE: USE STANDARD HARDWARE
TORQUE SPE NO. 173208 UNLESS
OTYHERWISE NOTED.

34



Mifg No. 1690232, 1620233 & 1680015

Etertrical Group

Kimpliciiy

10/78

RAef. Part
Na. Mo, Oy, Serial Mo, Descriptian
1 171811 1 (D00DN-{ ] CAELE, Battery 1 Graund
2 SRRO0Z 3 (00000)-{ } SCREW, Taptite, 1/4-20 % 12
] 122216 1 ODD0N- ] SQLENOID
4 222711 1 {oeO0)-o{ 1 LOCKWASHER, No. 10
5 H17416 1 {00000 1 NUT, Hex, Ng, T0-32
] 817356 1] (000§ 1 LOCKWASHEA, 5716
7 ;7372 3 {00000 } MNUT, Hex, 5/16-18
g 1651103 1 {0000 - } CABLE. Battary to Soleanid
9 122313 ¥ (30000 } CABLE, Salendid ta Starter
10 1685058 1 FOODG0)-| 1 BATTERY
11 1712325 1 FOCOHDa)-| 1 CLAMP
12 224433 2 (DCO0}-( 1 MUT, Elastic, 5M16-18
13 176912 i {1y ln ) N 1 CLIP, Wire
14 1722178 i [OMICHD] - 1 GROMMET
15 122236 1 {00000 -{ H MOTOR, Generator
16 1576643 1 {00000 - I SUPPORT ASSEMBLY
17 921332 3 {0000 -{ ] CARSCAEW, Hex Hd_, 5M16-18 = 3/4
18 H30595 3 FO0000)-1 ] CAPSCREW, Hex Hd., Flange, Whizlock, 5/16-18 x 1-174
19 172434 3 100000 -1 } CLIP, Tinnerman
20 172426 2 [OOOO0)-{ } CLIP, Tinnersan
a | 1655007 1 OO0 1 PULLEY GUARD ASSEMBLY
s 1856452 1 LO0m00) - } ERACKET
x| 157102 1 (0000a)- 1 ARM. Adjusting
24 157524 1 {00000 I BELT. v = Gen.
25 917642 1 (D000 { I WASHER, 515
] 106785 1 [ OOO000-1 I CL1#, Cable
27 1657333 1 (000001 ] PROTECTOR, Terminal
28 927557 2 {00000 K MUT, Flange, Whizlock, 5/16-18
29 1250023 1 {00 3 CGOVER, Terminat

34



Group 9871285

sim"' l'-':”y Dash Group

48
o
] RED WIRE TO BATTERY
I 47 TERMINAL ON VOLT. REG.
L ATTACH TO FUEL 43
TANK FITTING
WITH HOSE CLAMS SLACK WIRE TO
TERMINAL HQARD
16 ﬁ\ RED WIRES
65 TO AMMETER TO IGNITION
/vﬁ, / EWITEH
p . v
BROWN WIRE TO
GEN. TERMINAL QN ="
VOLTAGE R
BROWN WIRE TO EULMGR BLACK WIRE TO
ARMATURE TERMINAL FIELD TERMINAL
oR
OF GENERATOR . 4g ONVOLT. REG.
49 BLUE WIRE
ATTACH TO TO SOLENOID
CARBURETOR TC FRONT P.T-0.
FITTING WiTH RED WERE TO INTERLOCK SWITCH
HOSE CLAMP. BATT. SIDE OF

ELACK WIRE TC FIELD SGLENUIP
TERMINAL OF GENERATOR

WHITE WIRE TO ENGINE 47
BREAKER POSNTS

TO TRANSMESSION INTEALOCK SWITCH

TQ CENTERP.T.O.
INTERLOCK SWiTCH

%

£
REFER TC OPERATORS //

MANUAL FOR SCHEMATIC
DIAGRAM AND SAFETY
STARTING REQUIREMENTS
INSTALL IGRITION WITH KEY
SLOT IN YERTICAL FOSITICH.

USE STANDARD HARODWARE
TORGUE SPEC. ND. 173209
UNLESS QTHERWISE HOTED.



Mg Mo. 1690232, 1690233 & 1690015

Bimplicity

Daszh Group
Ref. Part 10/78
Nao. Mo, Qty, Saria! No. Creseription
1 1650420 1 {CHOCHO - [ } DASH ASSEMBLY
2 1651000 1 (OOG00) o ] PANEL, Instrument
K] 917867 ] 1000000 1 NUT, Retainer, Tinn,
4 916055 4 (OO | VWASHER, Plain, 3/16
5 8726025 & [Oo000)- ! SCHEW, Mach_ Rd, Hd,, 1/4-20 x 1/2
g 157077 1 {00000-{ H BUSHING
¥ 172008 1 (OO0 H FLATE STEERING, Adj.
a {ES1T70 1 {00000 -[ I HAMNDLE, Clutch Control
a 172038 1 (00000]-{ ] KMOB, Taperad
10 101025 1 (000300) { ] WASHER
11 16E116 1 00000 1 WASHER
12 103280 1 el py R 1 STOP, Throttie Kit {ine ref. 10,171
13 159107 1 (OO0 1 WASHER
14 158424 1 (GO0 | ARDM, Thratle
15 S3I0BES 1 {0G000)-4 i LOCKWASHER, Dished Shakeproof, 3/8
15 SIOEG 1 {00005} - H LOCKNLIT, Hex, 3/818
17 11355 1 1000001 -{ ) CONTROL, Thretie
18 158475 . {000l -{ b CLIP, Bowdan Wire
19 030531 1 (03000714 } SCREW, Rd. Hd., N, $0-32 x 1/2
el 1} 8433711 1 00000)-{ } LOCKWASHER, External, Mo, 10
A M7 1 QOG0 -{ } NUT, Mach, Hax, No. 10-32
22 16505497 1 (O0o00) - } CONTROL, Choke
23 177447 2 Loonog)-i 1 PLUG, Buttan
24 122183 1 (OO D4 1 REGULATOR, Vaoltage
a5 1651128 1 {0G00)- | ! BOARD, Terminal
25 106132 3 {00000} ) SFACER
27 19318 K] (M- H CAPSCREW, Hex Hd. 1/4-20 x 1-3/4
2B H21880 3 100000) 4 I LOCKWASHER, Shakerpronf, 1/4
bt AE622 3 {00000 - } NUT, Hex, 1/4-20 -
an QAMIE 2 (OOGGK-( ! LOCKWASHER, Externs| Tooth, 516
a1 17157 2 (00000 H SCREW, Special
32 16E5250 1 {0G000 -4 ] SWITCH, Ignitign
x| 218006 i {30000} 1 LOCKWASHER, Internal, 5/8
24 122234 1 {30000} H NUT, Hex Speciat
35 122203 1 OCRR] - I KEY & RING ASSEMEBLY
36 122184 1 {000 -1 } SWITLH, Taggle
ar 1 L0000 } PLATE
3B i loonoq -1 } MNUT
39 1602189 1 (GO000-{ 1 AMMETER
40 1851104 1 10000G)-§ ] HARNESS ASSEMEBLY
a1 172163 1 (OO} 1 CIREUIT BREAKER
432 1651037 1 D000} - ] WIRE ASSEMELY
43 1681147 1 (000001 - I WIRE ASSEMBLY
44 172295 1 {0a000]-{ I WIRE ASSEMELY, Light Switch
45 106882 2 LOoO00) 4 } GASKET, Felt
46 173335 1 (D00 } FAD, Fuel Taok
a7 1657714 i toGoa)-{ } TANE, Fuel
ih 171252 1 {00000 | AP, Fuel Tank
48 1664516 b {0DO00]-{ 1 HOSE, Fugi
5} 173208 1 (00000} - I FILTER, Fuel
&7 154272 4 (00000} -] i CLAMP, Hoze
52 171330 2 0000 I STRAP, Tank
53 172744 2 (DM -( i STRAFP, Fuel Tank
o4 172118 1 [ODICH ) - } INEULATION, Fuel Tank
o) 1651101 1 {00000)-1 } DECAL, Instrumant Panal
56 16570120 1 (OO0 -4 1 DECAL, Ignition
57 1667136 1 {00000} - 1 BECAL, Throttle Contrat
g8 16571 48 1 0G0 - ] DECAL, Shuttl: Contrgl
=a 428703 7 a4 ale I H MNUT, Speed, Tinn.
&0 H3056] 10 (OQOCTH - ( [} SCREW. Hex Hd. Thd. Forming, No. 14 x 344
&1 1656453 1 [O30G0) - 1 ERACKET, Cable
G2 22 el 1 (00000} | SCREW. Hex Hd., 1/4.20 x 5/8
62 929477 1 o ! SCREW. Taptite, Mo, 10:24 x 172
% 174472 1 [{ilsle LnyR } CUADRANT
G5 1654529 1 (LE L H | ] ELEOW, Fusl Tank

37



Group BR81Z280 DR1287, 9812827 and 931233

Kimplicity Hood & Light Group

HOOD MUST FIVOT FREELY AND
FIT PROPERLY WHEN CLOSED,

HEADLIGHT LEADS

ASSEMBLE 919350 CAPSCREW,
E191047 SPRING AND 923428
NUT WITH SPRING IN COM-
FRESSION. HOCD MUST 8E
FREE TO PIVOT,

USE STANDARD HARDWARE
TORQUE SPEC. NO. 173200
UNLESE OTHERWISE NGTED,

38



Mig. No. 1690232 & 1690233 {Oniy)

-
Hood & Light Group Bimplicity
il il A L il L
ora
Rof. Part
No. Ne. Oty Sarial Na, Description
1 1656400 1 (00000] - | HOOD & GRILLE ASSEMBLY
e 1665557 1 (00000)-{ 1 SCREEN, Grille
3 171804 6 (00000)-{ 1 WASHER, Specia!
4 az2711 8 (D0000) - ] LOCKWASHER, Ext. Toath, No. 10
5 816621 12 Q00000 ! NUT, Hex, Mach,, Mo, 10:24
L] 172835 i (D000 - I MOUL NG, Hood
7 171600 2 {EHuw | ) STRAP, Hood
g Az0531 2 DD ] SCREW, Truss Hd,, Mo, 10.32 x 1 /2
2] g30627 2 [ODGOC- } LOCKRUYT, Hex, Mo. 10-32
10 1656935 z [O00o0)-( } LIGHT ASSY
1 1656933 2 I00000)- 1 LEMNS
12 1654662 4 [OOH0)- 1 GASKET
13 2 {G00a01-{ 1 BULE, No. 1283
14 1654664 2 {00000)-{ 1 SOCKET
15 1656281 4 {EH000)-{ 1 CLIP
16 1657047 1 LOED00)-{ 1 - WIRE ASSY
17 172100 1 {006 -{ H B DY, Connecior
1L 122182 i {OD0aa)-{ ! CQNNECTOR, Inzulated
14 21969 e (OCHIO0)-| ¥ CAPSCREW, Hex, Hd., 3/8-T8 x 1-1/2
= B191047 z HO00I0)-{ } SPRENG
21 Q30EE1 2 (00000}t } MUT, Hex, 3/8-16
23 1857114 1 (D000 ! DECAL, Hood, Baron, F.H-
23 1657144 z (ODCO- } DECAL, 7013—~5hattle
24 1657115 1 (0000 i DECAL, Hood, Baron, 1. K.

39



Group 987142

sfmp"- E‘F’y Seat & Deck Group

ATTACH SEAT T
HOLES SHOWN

EEAT DECK MUST
PFIVOT FREELY, CLOSE
PROPERLY & LOCK
SECURELY.

LATCH CLIP TO BE

FOSITIONED PERPENDICLILAR 4

TC TRACTOR — BOTH SIDES USE STANDARD HARDWARE
TORMUE SPEC. NG, 174209
UNLESS OTHERWISE NOTED

4



Mfg. No. 16890232, 16802373 & 1690015

impliciiy

sear & Dack Groug
14/78
Asd. Part
MNa. No. Oty, Serial Mo, Dascription
1 16B111 1 [O00003-{ 1 SEAT, Deck
2 164029 1 [EROOH-{ 1 ERACKET, Frt. Sent Deck
3 825205 4 {00000 )-{ I CAPSCREW, 5/16-18 « 5B
4 917366 10 (O b-1 I LOCKWASHER, 51B
o 17372 8 {OO000)-1 I MNUT, Hax, Full, 5/161E
B 157084 2 {00031 I COMNMECTOR, Cushign
7 1606323 2 H00000)-4 I CLIP
g o17237 q FOOCTH)-{ ] WASHER, 1/4
=) 1657300 1 10000} 1 SEAT
10 153085 2 100000 } CONMECTOR, Cushion
11 1607870 1 100000 1 STOP, Seat Deck
17 930657 2 1CO0EG}- ¥ LOCKNUT, Hex, 3/8-16
13 520415 2 {0005 } CAPSCREW, Hex, 3/816x 1-17/4
14 163166 1 (00000} } DECAL. Simplicity
15 1657282 1 (0000ad-[ } DECAL, Stwipe, R.H.{1690232 & 1690232 Oniy}
16 1657283 1 OGO -1 ¥ DECAL, Stripe, L.H, (1690232 & 16590233 Only)

4



Hood & Light Group

implicily

HARDWARE FOR ATTACHING

HGOOD, SEE PAGE 38

42



Mig No. 1690015 {Only}

Hood & Light Group

Ximplicity

Aef. Part
Now Me. Ty, Sarial Mg, Dasrviption
1 1651152 1 {00aaa0)-{ I HOGD & GRILLE ASSY
2 1651162 1 {00QQCH-[ ] SCAEEN, Grille
3 172386 1 {0000 | SHROUD & PLATE ASSY, LH,
Sk 172290 2 {0oooa)-§ ] LAME SOCKET & WIRE ASSY
g 172048 k) {RO000)-[ ] HEAD LIGHT
g 172243 2 0000 b FLATE, Fronr
7 g28805 [+] {CoDo0)-[ } SCREW. Thi. Forming, Na, 1224 » 1/2
B 172289 2 R0G0-[ 1 MOLDING
| 172175 2 GO000)-{ 1 GROMMET
10 172285 1 100000)-{ } SHROUD & PLATE ASSY, R.H.
L3 He018 4 (00000 1 CAPSCREW. Hex, 1/4-20 x 3/4
12 916954 4 100000 i LOCKWASHER, 1/4
13 17iaaq 1 100000-{ 1 HARMNESS ASSY
14 TEG1 B3t 1 D00 -{ ] WIRE. Headlight 1o Groand
t5 172296 1 HOO000)-{ ) WIRE AZSY, Light
B 1651147 1 LODO0ON-[ } WIRE A55T
17 133184 1 L0001 ] SWITCH, Taggle
18 173436 2 (O - ] CABLE, Clhip, Twnmerman
18 172434 1 [0} { 1 CABLE, Clip, Tinnerman

11-76



Decals




Mig. No. 1680015 (Onfy)

Bimplicily

Deacals
Ref. Part 1i-7&
No. Na. Gty Sarial Ha. Descri ption
1 16517499 1 . 1000a0]-( 1 DECAL, Hood, L.H.
2 1651897 1 [Q0Qag-¢ H DECAL, LH
3 1651500 1 [Lulalaluls 1] i DECAL. Hood, R,H,
a4 16518498 1 {000a01-4 i DECAL AH,
-3 172816 1 {0DO0a)-{ I DECAL, Braka
) 174054 1 TOCHHIG-{ 1 DECAL, Cluteh
? 176823 1 {0600gk i DECAL, Spfety
B 172707 1 {00Qaak{ ] CECAL, Ol Level [nst
L 1658110 1 {00001 ] DECAL, instrument Panel
10 1F4BET 1 {0000 ] DECAL, Forward S Reverse
1 174885 1 {0D0a0)- ) DECAL, gnition
12 172219 1 100K ] DECAL, Thiattle
i3 175218 1 LislsinlnlaiN] ) DECAL, Lift Lever
14 1651636 1 (Do I DECAL, Ruear Seat Drach
15 172277 1 {00000)-1 I DECAL, Hattery
16 176821 1 Linlslalnla; M| ] DECAL, Shift Fattern

45



Group B81.307-

Bimpliciiy

42" Howusing & Arbor Group

AOTATE GREASE FITTING TOWARD DISCHARGE
OFENING WITH!IN * 602, FITTING CAVITY WiTH
NO. Z LITHIUM BASE GREASE. LUBRICATE EACH
ARBOR AS5Y EVERY 3040 HOLAS OF OPERATION.

Of@e

o

&40

B ]

- (T

5

ae

ﬂ:‘:ﬁlﬁ@iﬁ[@{@

n

&

forn
1 EN &
% = o+
w e
= ! i
ey
. &5
3 S
(o i

=

Ca

[FL)
Erd
[ 5,

& EW:'N

|
|3

i
':Ea"
i

e 4]
[ N -

NOTE: USE STANDARD HARDWARE
TOROUE SPEC. MO. 172209 UNLESS
OTHERWISE NOTED.

46



Mig. No. 1690232 1690233 & 1690015

Eimplicity

427 Housing & Arbor Group
o/F8
Rt Part
Nu New Oty Sorial No. Daseription
1 1B50453 1 (DA } HOUSING, 42"
2 1086TR 3 {00000]-{ } TUBE ASSY
K] 10ET34 3 {000G0)-( 1 BACK NG RING
4 108201 a 000-{ ] SPACER
5 168202 & 110000)-{ 1 BEARING
& 108138 3 Q0000 H FLINGER
7 108181 ] (D000 ] WASHER
& 108257 3 1CO0GI-| } WASHER
a8 108472 3 (OCKI00H- ] WASHER
10 177005 3 TOHHHM- € b PULLEY
11 at3o5a 3 (DCI0a)- ¢ i FITTING, Grease
12 918372 2 00000} ! KEY. Wogdruff, 3716 = 5/8
12 108436 1 (OC00-{ ] SPACER
14 108750 2 Q00001 ] ARBOR ASSY, Outer
15 177489 1 {O000)- H ARBOR ASSY, Center
16 822133 3 O00D0-{ ! WUT. Full Hex Lack, 2/4-18
17 1651404 1 (O000a)-¢ I HUB, Pulley
3 1:3 157332 1 (CC000)-( H KEY
19 108361 1 OD0H- | ! BAFFLE
o 222110 2 100000 - I CARRIAGE BOLT. 3/5-16 x 2/
b S1E565 i} {0000 [ LOCKWASHER, 3/8
s g18850 24 {OGOT- ¥ MUT, Hex Full, 3/3-15
23 108186 2 {00000 } CLIP, Baffle
24 922126 2 {0000 } SCREW, Self-Tapping, 1/4-20 x 7/8
25 921556 2 (CHODG - } CAPSCREW, Hex Hol. 1/4-20 x 5f8
. 17377 2 {DCoOD)-{ 1 WASHER, Plain, 1/4
7 915954 4 (D0 -{ 1 LOCKWASHER, 1/4
8 BIGE22 4 1QA0000)-| 1 NUT. Hex Futt, 1/8-20
et 108224 1 1a000)-4 ] BRACKET, L.H. HRaller
3o GR0562 2 OO ! CARRIAGE BOLT., 51618« 374
n m7355 2 {o00uG}-( H LOCKWASHER, 516
3z =) v ] 2 {00000} ! MLUT, Hex, 5f16-18
33 166131 1 {0 ! &TUD
a4 S210965 oy (el )M} H CAPSCREW, Hex Hd., 3/8-16 = 3/4
35 Q17642 3 [sle s} B i WASHER, Plain, 5115
36 1651498 T {00001 } BRACKET, L.H.
ar 1651500 1 (000a0)-{ } BRACKET, R.H.
38 1650533 3 (C00aa)-{ } BEARING & TUIBE ASSY

41



Group 9813032
42 cover Drive & 8ail Group

Limplicity

ADJUST PER OPERATOR'S MANUAL 15%/ Fi
§ .

INSTRUCTIONS TO PROVIDE
CORRAECT PITCH QF BLADES.

ADJIUST PEA OPERATOR'S MANLUAL

INSTRUCTIONS TC PROVIDE
CORRECT PITCH OF BLADES.

e

[

LI R
WA

NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173201 UNLESS
OTHERWISE NOQTED.

TORQUE 1O 30FT.ALBS. * 1D

48



Mig. No. 1690232, 1620233 & 1680015

Kimpliciry

42" Cover Drive & Bail Group
s part 1078
Mo, Ma., Oy, Serial No. Description
1 172048 1 (00000)-{ } COVER, R.H.
2 172414 1 O OO000- } COVER, LLH.
3 929000 12 (DODO0)- I SCAEW. Hex Hd., Self-Tapping, 1/4-20 x 3/8
4 164286 1 (00000 ¥ PLLLEY, idiar
g 108418 1 [ OOEH0-{ } LEVER ASSY, idler
3] 917642 ¥ {00001 H WASHER, Plain, 5118
7 16085 1 [Ba00)-{ I LOCKWASHER, 3/8
B =3 L= Lot 4 100000)-{ I MUT, Hex Futl, 3/8.15
E: ] 108418 1 1D0000-{ H CAFSCREW, Hex Hd, 3/8-16 x 1-1/4
10 171815 1 000G -{ ] EYEBOLT
1 154360 1 QR0 } SPRIMG
12 108209 1 [OCO00N- ] "W BELT, Blade Orive
13 103208 3 (OUOD-i } BLADE
14 158450 1 [ D0 000)- | } GASKET, Felr
15 022588 1] {0 } CAPSCHEW, Hex Ha, 3/8-15 x 5/
18 1651520 a (CHOOH-4 ] ARM, Aadiusting
17 157215 2 {0GOM-{ 1 EYEBOLT
18 F1a262 2 (D0000-{ I NUT, Hex Jam, 172220
19 20773 2 (OCH00)-{ I CAPSCREW, Hex Hd., 3/8-16 x 1
-0 21210 2 HGOO0BG)-{ } SPACER
b | 103717 1 (0000} ) FILM, Safery
22 1656857 1 {00050 ¥ FILM, Belt Installation
23 8171073 1 (OO0 O0G)-{ } RACE, inner

49



Group S81302

Bimplicily 42 Height Adjusting & Roller Group

HOTE: USE STANDARD HARDWA RE
TOROUE SPEC. NO. 173209 UNLESS -
OTHERWISE NOTED.

NOTE: THREAD CAPSCREW (ITEM 3}
INTO ROLLER BAR AND LOCK IN PLACE 16
WITH NUT {ITEM 11). MUST HAVE SLIDING
CLEARANCE BETWEEN ROLLER AND BAR AND
ROCKER BRACKET AFTER ASSEMBLED.

o0



Mfg. No. 1690232, 1690233 & 16890015

. Eimpliciiy
427 Hoighs Adiustment & Boller Group *
10478
Ref. Part
o, Na. Chty. Serial No. Dascription
1 172044 1 (OO { b ERACEET, Ralier. LH.
2 172045 1 (OD000)-[ b BRAKCET, Roller. R.H.
3 22110 6 1D0000)-{ } CARRIAGE 8OLT, 3/8-16 = 374
4 Q22000 2 {GO000)-{ 1 PiM. Cotter, 3f32 x 5/8
5 =3] 4 [a000D-{ ] LOCKWASHER, 3/8
6 916950 B OG-t 1 MNUT, Hex Full, /816
? 1661514 1 100000kt ! ROCKER ARM ASSY
8 1657894 1 D000} ! SHAFT ASSY, Rallar
g 1657693 1 (00000)-( | BAR ASSY. Roller
10 217378 B (00000 | WASHER. Plain, 3/
11 Q30651 4 10000011 ] MUT, Hex Full Lock, 3/8-16
12 g21210 2 {20000)-{ } CAPSCREW, Hex Het, /836 x T
13 108471 4 100000 ] ROLLER AS8Y
14 4 {00600 ] ROLLER
15 10847 S 14 100000)-£ ! BUSHING
16 108432 3 {G0000]-{ ! ROLLER ASSY
17 3 100000)-{ ¥ ROLLER
1B 917372 2 {0000D)-{ } NUT. Hex Full, 5/16-18
19 H19387 & {00000)-{ } WASHER, Plain, 5/8
pe i 91R4ER 6 {00000 } FIN, Cotrer, 316 x1
21 108241 z 130000)-{ ] SOCKET ASSY
22 817421 2 QOO ! MUT, Hex Jann, 3/8-16
= 1650354 2 100000)-{ H HAMDLE. Adjusting
24 1651820 2 [QC0o0-{ i GRIP
25 1083650 2 (O0G00-{ } SPRING
e 97356 z (OO000-| } LOCKWASHER, B/16
sl 108428 1 rla G ! BRACKET & SHAFT ASSY
258 108512 2 (O0000)- | ) PIVOT
el= 2924940 2 (0D000)-{ ! WASHER, Plsio, 516

a1



Group 981304

Limplicily 42 Deflector, Stone Guard & Rocker Arm Group

15

NOTE: USE STANDARD HARDWARE
TOROQUE SPEC. NO. 173200 UMNLESRS
DOTHERWISE NOTED.

32



M. No.. 1680232, 1650233 & 1690015

- [ i
427 Deffector, Stone Guard & Rocker Arm Group SImF l'.:dq
10/78
Ref. Fart
Mo, Ne. Cty. Sarial No. Deseription
1 174167 1 {00001 1 GUARD ASSY, Stane
2z 22109 4 (OO TON-{ ! CARALAGE BOLT, 3/8-16 x T-1/4
- 924356 3 Gaoon)-{ ] WASHER, Speical
4 S16665 7 D O00)-{ ] LOCKWASHER, /8
g B350 4 1000001 ! NUT, Hex Full, 3/8-16
B 1851177 1 100000} | DEFLECTOR
7 173388 1 1000} | i ROCKER ARM ASSY
g 921178 2 Hoooo- } CAPSCREW. Hex Hd., 1/2-T2 x 1-1/4
8 918430 z 0ooou)-{ ) WASHER, Main, 7/16
10 916951 4 LoD - } HUT, Hax Full, 17213
1 105051 2 0EOO0-{ | SPACER
12 016968 4 {00000 ] LOCKWASHER, 1/2
13 16515616 2 (OGO H-{ ! FIN, Fival
14 112053 2 {Q0Ha-| j RIN
15 418452 2 100000}t i FIN, Couer, 1/3 x 3
15 QZE06 3 100000] - £ i CAPSCREW, Hex Hd., 3/8-TE x 1-3/4
17 1 (OBGDO)-{ } DECAL, QPE
18 176002 2 10Co00)-{ ] CLIP, Safety Fin
19 1741289 1 [DOOD0)-{ } PLILLEY
20 1764345 1 {DGERMN-{ 1 "W BELT, PTG
21 178719 1 {00000 { i DECAL, Danger

23



Group 981752

simpl'.ﬂﬂ!’ 48" Housing & Arbor Group

NOTE: USE STANDARD HARDWARE
TOROLUE SPEC. NO. 173205 UNLESS
OTHERWISE NOTED.

o4



Mfg. No. 1680252 1690233 & 1690015

Eimpliciy

48" Housing & Arbor Group
1078
Haf, Part
Mo, No. Cny. Serial No. Detcriptian
1 1651182 1] {0 ] HOUSING, 48
2 T0BGTE 3 {00RH00-{ I TUBE SUEBE-ASSY
3 108724 3 (OO H RIMG, Backing
4 1082011 3 000001 ! SPACER
L 108202 G 00000} } BEARING, Ball
§ 168139 a (ooooD)- } FLINGER
7 108181 9 1000)-{ } WASHER
2 103257 3 (D000 ] WASHER
g TOBAT2 3 {CHNA000-{ ] WASHER
10 177005 3 {00G0)-{ ! PULLEY
il 913958 3 {00008 ] FITTING, Lube, Drive Type, 1/4
12 siu312 3 1O0000H j KEY. Woodrut, No. 61, 2776 x 5/8
13 108435 1 00Ok } SPACER
14 103250 2 1GODOK-{ } ARBOR ASSY
15 177493 1 [oaoa]-{ } AREOR ASSY, Drive
16 922133 3 {000060]-{ ] NUT, Hex Lock, 3416
17 TES] 404 1 {01 1 HUE, Pulley
18 157332 1 {0000)-t ! KEY
14 108463 1 Q000 I BAFFLE
20 824110 2 100060} | BOLT, Rd.Hd., 3/8-16 x 3/4
1 | o1 E965 xq O0a00]- i LOCKWASHER, Spring, 278
22 B0 24 OO -{ } NUT, Mex, 1/4-20
.z 1081886 2 (D0000)-{ } CLIP, Baffle
24 oo 25 d {00000t } SCREW. Thread Cutting, 1/4-20 x 7/8
5 921950 z {COD004-1 ] CAPSCREW, Hax Hd., 1/4-20 x 578
26 817377 2 {00000)-{ ] WASHER, Plain, 1/4
27 416964 4 GO0 ! LOCKWASHER, Spring, 1/4
28 916622 4 Q000 ! NUT, Hex, 1/4-20
0 108224 1 WOOCO}-{ | BRACKET, Roller. L H.
30 MI562 2 [ OOMN)-{ ] BOLT. Ad Hd, 5f1B-18 x 3/4
at 27356 2 OROG-{ ¥ LOCKWASHER, Spring, 5716
32 817372 2 {000004-§ } MNUT,. Hax, 5/16-18
3z 156131 1 OO0 ] STUD, Stop
34 a2i96s 16 (0N | 1 CAPSCREW, Hex Hd., 3/8-16 x 3/4
35 817642 3 ono-1 ! WASHER, Plain, 5/16&
36 10818 2 100000 I BRACKET ASSY, From
37 108366 1 D000 ] BAR, Reif.
as 18504533 3 {0000]-{ ¥ BEARING & TURE SUB-ASSY
a0 arradg 4 {00 000-{ } BOLT. Rd. Hd,, 3/8-16 x 1
a0 176720 1 (0006G0)-| } DECAL, Caution
41 181130 1 {G0000)-| } SCREW. Special
47 103320 e § DO ¥ ARBOR KIT, Qutside
43 108233 1 (GO0G0- 1 ARBOR KIT, Center

1



Group 83717 53-

Bimplicity

48" Caver, Drive & Bail Group

30

NOTE: USE STANDARD HARDWARE
TORAUE SPEC NO. 173209 UNLESS
OTHERWISE NOTED-

N
R

BT

TORGLE TO 30 FT.ALAS. T 100

36



Mig No. 1690232 1690233 & 1690015

48" Cover, Drive & Bail Group

Bimpliciy

Baf. Part
Mo M. ky. Surial No. Description
i 172076 1 (EMMHOO | H COVER, FLH.
2 172354 i (CHI0aG)- } COVER, LH.
3 920000 14 (0000 } SCREW, Hex, Taptite, 1/4-20 x 32
4 164258 1 20001 [ PULLEY, Idier
& T 108473 i 10000} | | LEVER ASSY. Idier
[ oM75a2 4 (000004 I WASHER, Plain, 5/16
7 916565 g WQOG00N 1 LOCKWASHER, Spring. 3/8
5 216050 3 (G000, ] MUT, Hex, 3/5-16
g 1088 1 OOk } SCREW
10 171815 1 {0G000)-1 1 EYEEQLT
11 1084440 1 {B0000)-{ ! EPRIMG, Tension
iz 108450 1 (00000)-{ I BELT, V", Mover Crive
13 108448 3 (OGO i BLADE, Knifa
14 917378 2 el [ WASHER, Plgin, /2
i5 922586 & T00060)-{ } CAPSCREW, Hex He., 3/B-16 x 5/8
16 172015 1 {G0000)-{ } ARM ASSY, Bocker
18 =) F b ) 2 (O00an)-| } MUT, Hes, Jam, 17220
12 921178 2 - 1 CAPSCREW, Hex Hd.,1/2-13 x 1-1/4
20 172082 1 DT ] SPACER
by | a1E430 2 [OG00)-{ ! WASHER, Plajn, 7716
2z 166EB57 1 {00D00)- 1 FILM, Safery
23 174545 1 tooo0n)-{ 1 FILM, Belt Installation
"4 108784 1 00000 -1 ] ARM AS5Y, Aocker
25 8173 1 {00000)-{ ! RACE, Inner
. 921571 1 {00000)-( I CAPSCREW, Hwx Hd,, 3/8-16 x 1-3/4
a7 916965 2 {00000)- | ¥ LOQCKWAEHER, Spring, 1/2
28 154304 2 (GOGO0R } YOKE, End Adj.
20 172473 1 { MO0 | BAlL &55Y
30 916051 2 1Q0000)-{ i NUT, Hex, 1/2.13
3l 105051 { GO i SPACER

"FOR SERVICE SEE DEFLECTOM, STONE GUARD & RUCKER AFRM GROUP

51

10478



Group 981193

Simplicity 48 Height Adjusting & Roller Group

MOTE: LSE STANDARD HARDWARE
TORQUE SPEC. ND. 173200 UNLESS
OTHERWISE NOTED.

NOTE: THREAD CAPSCREW [ITEM 4}

INTO ACLLER HAR AND LOCK IN PLACE
WITH NUT (0TEM 11). MUST HAVE SLIDING
CLEARANCE BETWEEN AOLLER BAR AND
ROLLER BRACKET AFTER ASSEMBLED,

a8



Mig. No. 1690232 1650233 & 1690015

Iimpliciy
48" Height Adjusting & Roffer Group 5 F" :
Raf, Fart 10/78
Ma. Ho Qty. Serial Ma. Dascription
1 76 1 [CIEXD00)-{ [ ERACKET, Roller, L.H.
p 172047 1 DO0D0)- § BRACKET, Raller, A.H.
3 922110 B {30000-{ ¥ BOLT, Ad. Hd, 3816 = 3/q
4 S25204 2 1000a0)-{ } CAPSCREW, Hex, Hd,, 3/B-16 % 1
5 16065 4 (DGGOA-{ } LOCHWASHER, Spring, 3/8
G 915350 B [OCHKI0- ] NUT, Hex, 2/816
"7 1 {000} 1 ARM ASSY, Rocker
& 1657842 i (D001 ! SHAFT ASSY. Roller
g TBS7RS1 1 (30000)- 1 EAR SUB-ASSY, Roller
10 o3378 & {00000} ! WA5HER, Plain. 248
1 830651 a2 {Q0000-{ H HUT, Hex, FAl Lock, 37816
12 821210 2 FOO0DMm-{ | CAPECREW. Hex Hd., 3/8-16 x 1
13 084N 2 100000 - { ! ROLLER SUB-ASSY
14 2 1000300-{ } ROLLER
is 108474 14 (DGR0)-{ } BLISHING
16 108432 5 (OG0 - 1 ROLLER AS5Y
i7 5 {00000 ] ROLLER
18 |72 z (OG- ] NUT, Hex, 51618
19 919387 B {CO0G01- 1 WASHER, Plgin, 5/&
20 218458 7 {CEH00)- H PIN, Catter, 316 x 1
v{] 108241 2 HO000G]-{ ] SOCKET ASSY
2 gi7an 2 1000003-{ I MUT, Hex, Jam, 3/E-16
2 1650384 2 LOOUH0N-{ 1 HAMNDLE, Adj.
3 1661820 z LoDaa0)-{ ) GRIP
=5 108350 2 [OGG00- } SPRING, Ad). Screw
be] 3 517356 2 {00001 } LOCKWASHER, 5116
Fra 108454 1 (GO0OG0 1 BRACKET & SHAFT ASS5Y
=B TORS12 2 10000G)-{ 1 PIVOT
29 824540 2 {00000;-{ ) WASHER. Plgin, 516
30 Q22000 2 (QO000)-{ § PIN, Cotter, 3132 x 5/&

* FOR SERVICE SEE COVER, DRIVE & BAIL GHOUP



Group 881185

48" Deflertor, Stone Guard & Rocker Arm Groug

Bimplicity

L]

4

i

W \ ._.._.
SN B

N
W T3

3

MOTE: USE STANDARD HARDWARE
TORGIUE SPEC. NO. 1732058 UNLESS

OTHERWISE NOTED

&0



Mig. No, 16902532, 1690233 & 1690015

48" Deflector, Stone Guard & Rocker Arm

Eimplicity

Fiat. Part 10:/78
Mo. Ma., Ory. Serial No. Deseription
1 174157 1 [O000a)-[ } GUARD ASSY, Stone
2 a2aing 4 [O0ICH)-{ I BOLT, Rd. Hd_., 3/8-16 x T-1/4
3 924355 3 [00G00)-{ ] WASHER, Special
4 18955 7 (OO0 [ } LOCKWASHER, Spring, 378
5 1650 4 {00000)-1 [} NUT, Hex, 3/8-16
] 176719 1 [O00OCT-{ H DECAL, Danger
T 172468 1 (D00 1] ARM ASSY. Focker
B 921178 e {0D000)- } CAPSCREW, Hex Hd., 1/2-13 x 1-1/4
2] 1651184 1 (0000081 } CEFLECTOR
10 916851 2 (000000 { } MUT, Hox, 1/2-13
1 105051 e (QO00a)-{ } SPACER
12 o1 6966 2 (CHODOON-1 1 LOCKWASHER, Spring. 1/2
13 154305 Z {LOC0N- 1 PIN, Yoke
14 118053 2 100000 } FIN,
L] 818452 z (D0CH0)-{ } PLM, Cotter. 1/8x 1
15 DZIE06 2 (D000 ] CAPSCREW, Hex Hd., 3/8-16 x 1-3/4, Gr. 8
t7 175012 2 (0000 | CLIP, Safety Pin
18 174199 1 (0DoD0)-1 1 PLILLEY
14 16311 1 [OCD0)-{ 1 BELT, “¥" ,Trectar o Mower

61






Bimplicit







TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE + 20%
SIZE SAE GRADE #2 SAE GRADE %5 SAE GRADE #8
O > 5
8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
8-36 20 " N " 43 -
10-24 27 " 43 " &0
10-32 21 " 49 " B8
1/4-20 6 " 8 Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " i0d " 14 "
5/16-18 11 Ft. Lbs 17 v 25 "
5/16-24 12 N 19 " 25 "
/8-16 20 “ 30 - 45
3/8-24 23 " 35 - 50
7/18-14 30 " S50 N 70
TA6-20 35 b 55 - an
1/2-13 50 " 75 - 110 "
1/2-20 55 " an " 120 "
9/16-12 65 " 1o - 150 "
9/18-18 75 " 120 " 170 "
5/8-11 ap " 150 " 220 "
5/8-18 100 " 180 " 240 "
2/4-19) e .7 260 " 386 "
3/4-18 180 " 300 " 420 "
7/8-9 140 " 400 - 600 "
7/8-14 185 " 440 " 660 )
1-8 220 " 580 900
1-12 240 " B840 " 1,000 "
NOTE: EOLT HEAD MARKING
1. These torque values are lo be used for all Simpicily S.A.E. GRADE:
hardwarg ¢3¢luding: locknuls, self-tapplng scraws, thread
farming screws, sheet matal screws and socket head 2 D
sotscraws,
2 Recommended seating torque values for locknuts: 5 @
a. For prevalling tarque locknuts - use §5% of grade 5 9 @
torqueys.

b. For flange whizlock nuts (and screws) - use 135% of
gradn 5 lorques.

3. Unless olherwise noted on assombly drawings all torqie
valugs must meat this specilication.




Simplicity Manufacturing, Inc.
500 N. Spring Street

£.0. Box 214 )
Port Washingion, Wi 53074

Copyright © 1987 Simplicity Manufacturing, Inc. PRINTED JN US.A.

P Y



